


215

251 252 253 254




Item Number

O© 00 3 O L W N =

W W NN N N N N N o e e e e e e e e
A W 9 & N A W — O© O 0 I O NN & W N —= O

Part Number

N031549
Z-D20620
SSF-928
D2159%4
CAC-1011
SSN-56-ZN
SSN-1619-ZN
SS-2038-ZN
D21429
D24888
A17363
N055549
D27257
Z7-D23024
Z-D21923
A19513
D20114
SSP-9401
SSP-7812
N006381
A19715
SSP-7811
N032489
SS-1215
CAC-323
000000-00
C-BT-222

PartsList for C5512 Type 1l

Description

PUMP ASSEMBLY
MOTOR OL 120/240V BA
SCREW .313-18X.875 H
PIN MOTOR MOUNT OIL
SPRING ELASTOMER
WASHER 1 X 11/32X 1
WASHER LOCK EXTERNAL
NUT .313-18 WING
BUSHING REDUCER .375
NIPPLE .25NPT X 2.5
SWITCH PRES 4PORT
NIPPLE

REGULATOR 4PORT P1P2
GAUGE 2 300PSI .125N
GAUGE 2 OD 200PSI 1/
BODY QC .250 IND .25
VALVE SAFETY 175 .25
CONNECTOR BODY STRAI
ASSY NUT SLEEVE 1/2
OUTLET TUBE

VALVE CHECK 1/2NPT X
ASSY NUT SLEEVE 1/4
TUBE

PLUG PIPE GALV 1/8
BELTGUARD INSIDE

No Longer Available

BELT 6J 38.0 EFF

Page 1

Qty Required

e e e e e e e T e T N T e O S R e e e e e e e T SN = S



Item Number

35
36
37
38
42
43
44
45
46
47
48
49
50
51
52
53
54
56
57
65
66
67
68
69
70
71
72

Part Number

CAC-322
SUDL-9-1
CAC-4215-1
SUDL-413-2
LA-2832
1000003082
000000-00
A00775
NO008801
NO008806
CAC-1013
SS-391
CAC-327
000000-00
000000-00
LA-2876
SSF-8113-ZN
SSF-986
SS-3222-CD
A17038
SUDL-65
A17326
AC-0558
D23067
D20277
CAC-1059
D23574

PartsList for C5512 Type 1l

Description

BELTGUARD OUTSIDE
SCREW #8-32X.375/.34
ASSY CORD MOTOR SJT
ASSY CORD POWER ST
LABEL

LABEL,WARNING

No Longer Available
INSTRUCTION LABEL
LABEL WARNING TRI-LI
LABEL HOT SURFACE TR
SCREW HOLD DOWN
SCREW .250-20 .625 S
BRACKET

No Longer Available

No Longer Available
LABEL POWER CORD TRI
NUT .375-16X.563 HEX
SCREW #10-16X.438 HH
PLUG PIPE

DRAIN VALVE

KEY MOTOR SHAFT
COVER PRESSURE SWITC
GRIP .875 DIA

WHEEL PNEUMATIC 10IN
HANDLE .875 OD 25G O
CLIP RETAINING

BOLT .375-16X3.40 UN

Page 2

Qty Required

[\ I NS I S NS B T T O T e S e O S e S e S I e T O O e S e N e T LY B =



Item Number

73

74

75

76

77

200
201
204
205
206
207
208
209
211
212
213
214
215
216
217
218
219
220
221
222
223
224

Part Number

SS-6506-CD
SS-655-ZN
D24721
91895680
SSF-8080-ZN
SSF-935
18300

265-18
NO013546
265-17
000000-00
Z-CAC-291-1
A00723
SSF-9821
CAC-294
A00724
Z-DAC-4129-1
CAC-1265-2
5140069-06
5140065-68
5140069-11
5140031-98
5140069-13
5140069-14
5140069-15
5140069-16
5140069-17

PartsList for C5512 Type 1l

Description

WASHER FLAT

NUT .250-20 UNC HEX
KIT ISOLATOR W/SCREW
SCREW .250-20X.750 H
NUT .375-16 UNC-2B H
SCREW #8-32X.375 HHW
BOLT .375-16X1.75 FL
RETAINER FILTER
STUD SHOULDER 3/8-16
FILTER FELT

No Longer Available
GASKET GRAPHITE
VALVE FLAPPER INTAKE
SCREW #5-40X.250 HHW
PLATE RESTRICTOR
FLAPPER VALVE

ASSY VALVE PLATE
USE Z-CAC-1265-2
PISTON RING SET
PISTON

PISTON PIN

CLIP

BOLT

SPRING WASHER
CONNECTING ROD
SPRING WASHER

OIL SLINGER

Page 3

Qty Required

[\S T O R N i SN N N S\ " T \© I S Eo L T O T S U U, R (O T O R (O R O I O]



Item Number

225
226
227
228
229
230
231
232
233
234
235
236
237
238
239
240
241
242
243
244
245
246
247
248
249
250
251

Part Number

5140069-18
D28197
5140069-14
5140069-21
5140069-22
5140069-23
5140069-24
5140069-25
5140069-26
5140069-27
D28188
5140069-29
5140069-30
5140069-31
5140069-32
5140069-33
5140069-34
A11062
5140069-36
5140069-37
5140069-38
5140069-39
5140069-40
5140069-41
5140069-14
5140069-43
N049935

PartsList for C5512 Type 1l

Description

SCREW

NUT CYLINDER UNOAIR

SPRING WASHER
WASHER

STUD

CYLINDER
FILTER

GASKET

GASKET
BEARING COVER

WASHER LOCK UNOAIR 7

BOLT

OIL LEVELER
WASHER

OIL DRAIN PLUG
CRANK CASE
WASHER
BREATHER
BEARING
CRANKSHAFT
BEARING
GASKET

OIL SEAL
BEARING SEAT
SPRING WASHER
BOLT
FLYWHEEL

Page 4

Qty Required

T T SN O S S S N i e e T e - T N SO U S U O B A e ) N e ) Y e ) W e ) N S )



PartsList for C5512 Type 1l

[tem Number Part Number Description Qty Required
252 NO026833 FLAT WASHER 1
253 N026834 LOCKWASHER 1
254 000000-00 No Longer Available 1
255 5140069-44 OIL DRAIN TUBE 1
256 5140069-45 OIL DRAIN PLUG 1
270 5140069-06 PISTON RING SET 4
271 5140069-06 PISTON RING SET 2
272 5140069-06 PISTON RING SET 2
856 D21217 KIT START CAPACITOR 1

Page 5





